

## Test Reports

Test Report no. 01-150/05  
2020 Germany

Institute:  
Hygiene Institute of the Ruhrgebiet, Gelsenkirchen

Content:  
Potable water compatibility: DVGW 347

---

Test Report no. 01-020/05  
2020 Germany

Institute:  
Hygiene Institute of the Ruhrgebiet, Gelsenkirchen

Content:  
Potable Water Compatibility: DVGW W 270 (Testreport)

---

Test Report no. 01-020/06  
2020 Germany

Institute:  
Hygiene Institute of the Ruhrgebiet, Gelsenkirchen

Content:  
Potable Water Compatibility: DVGW W 270

---

Test Report no. 01-222/00

2008 Germany

Institute:

Materialprüfanstalt für das Bauwesen iBMB MPA TU Braunschweig

Content:

Waterproofing: Waterpenetration

---

Test Report no. 01-223/00

2008 Germany

Institute:

Materialprüfanstalt für das Bauwesen iBMB MPA TU Braunschweig

Content:

Waterproofing: Waterpenetration

---

Test Report no. 01-224/00

2008 Germany

Institute:

Materialprüfanstalt für das Bauwesen iBMB MPA TU Braunschweig

Content:

Waterproofing: Waterpenetration

---

Test Report no. 01-114/00

2000 Germany

Institute:

Official Materials Testing Institute Clausthal-Zellerfeld

Content:

Carbon dioxide diffusion and water vapour diffusion

---

Test Report no. 01-015/00

1990 Germany

Institute:

Official Materials Testing Institute Clausthal-Zellerfeld

Content:

Bending tensile and compressive strength, adhesion, dynamic modulus of elasticity, waterproofing

---

Test Report no. 09-006/00

1987 Switzerland

Institute:

LPM AG, Laboratory for Testing and Material Technology, Beinwil am See

Content:

Freeze / thaw resistance and thaw salt resistance

---